DEPARTMENT OF MEDICAL ONCOLOGY
ACTINOMYCIN   SHEDULE (2 Weekly)

                                                                                             
								                 Saturday, 9th June 2012


Name:				         Age: 		  Cycle:                Op. No: 




Day 1:
	
         Run 100ml NS to check free flow of IV line
          Inj : Emeset 8 mg Iv bolus
          Inj : Dexa 8 mg Iv bolus
          Inj : Actinomycin D ----------- slow Iv bolus

          [carefully avoiding extra vasation]


DILUTIONS:

	No
	     Drug name
	         Form
	 Dose in mg 
	  Dilution in ml
	    Diluent

	1.
	Actinomycin
	  Powder form
	0.5 mg
	1 ml
	 Sterile water

	
	
	
	0.5 mg
	1 ml
	Sterile water








                                                                                        Medical Oncologist Signature


                         
                            DISCHARGE ADVICE-ACTINOMYCIN

            
	                                                                                 Saturday, 9th June 2012

Name:				         Age: 		  Cycle:                Op. No: 


Tab: Pantodac 40 mg 1-01 (Empty stomach) for 3days
Tab: Larpose 1 mg 0-0-1(Bed time) for 3 days
Tab: Domstal 1-1-1 for 3 days (1/2 hour before food )


Post Chemo Instructions:
	Check Total WBC weekly twice.					
TC Checking on:
	Report back when TC < 4000						
	Report back if there is Fever (or) Vomiting (or) Diarrhea.
Next Chemotherapy after 3 weeks on:







Dr. ARUNSESHACHALAM   M.D., DNB, MNAMS, DM
Mail-id: arunonco@gmail.com
Contact No:9626010005, 73 73 28 58 58
